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HYDRO-GEAR 
PART NO. OlY DESCRIPTION 

62881 1 ASSEMBLY. L H HOUSING 
1 L H HOUSING 
1 DISC, THRUST 1-1/8 00 
1 BEARING. NEEDLE SCEI4-12 
I 8EARING, 8ALL 25MM X S2MM 
1 BEARING. NEEDLE - SCH 1012 
1 SEAL., OIL .984 X 1.5 X .25 
2 CAP SCREW, 1/4-20 X 1.0 
1 GASKET. F1LlER BASE 
1 BASE, OIL FILTER 

G287'3 1 ASSEMBLY, R H HOUSING 
1 HOUSING. R H TRANSAlG..E 
1 BOLT. RIB NECK 5/16-18 
1 WASHER. RUB8ER ~ 00 X .313 10 X .04 
1 BEARING. NEEDLE 14-12 
I 8EARING. 8ALL 25MM X S2MM 
1 BEARING, NEEDLE - SCH 1012 
1 SEAL., OIL .984 X 1.5 X .25 

4-4782 2 OIL SEAL., .984 X 1.5 X .25 
50070 1 QUAD RING 
4-4920 I GASKET. fiLTER BASE 
70053 1 ASSY. FILTER BASE 

2 CAP SCREW, '~4-20 X 1 
I GASKET. FlLTE BASE 
1 BASE, OIL FILTER 

62876 1 PINION ASSEMBLY 
1 BEARING BALL, 25MM X 42MM X 9MM 
1 PINION. 18T DRIVEN 

B2Bn 1 BRAKE SHAFT ASSEMBLY 
1 SHAFT. BRAKE 
2 8EARING. 8ALL .62 X 1.38 X .43 
I GEAR, 17T 
1 COUPUNG 

62888 2 AXLE MOUNTING HORN ASSEMBLY 
I AXLE MOUNTING HORN 
1 BEARING. 25MM 10 (W/ SEALS) 
I WASHEft. 1.0 X I.G~ X .OB HT 
1 WASHER. 1.0 X 2.06 X .09 HT 
1 SHAFT, AXLE 
1 RING, RETAINING 

44&05 2 WASHER, 1.0 X 1.63 X .08 HT 
44&OG 2 WASHER. 1.0 X 2.06 X .09 HT 
70054 1 ASSY. INPUT 

1 BEARING. BALL .62 X 1.38 X .43 
I BEARING. BALL 15Mt.t X J5Mt.t X l1t.t1.l 
1 PINIDN. INPUT 18T 
1 SHAFT. INPUT 
2 BUSHING, THRUST 
I RETAINING RING 
1 WIRE RETAINING RING 

44800 2 BEARING. RETAINER 
50318 2 QUAD RING 
62589 1 BRAKE YOKE ASSEMBLY 

1 YOKE, BRAKE 
1 BOLT. SQ HD 5/18-24 

44094 1 ARM. BRAKE 
44134 1 PLAlr. PUCK 
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llEM HYDRO-GEAR 
NO. PART NO. 

37 ++132 
35 4-4130 
~g 4-4142 

40 44101 
41 44127 

42 4-4143 
4<1 2J711 
4.!i 4-4D90 
4& 4-43DO 
47 4-44J3 
4-9 702.51 

G2 44643 
63 44757 
G4 44ns 
65 70D51 

67 44n9 
6B 44781 
69 447'35 
70 44794 
71 44627 
72 43083 
73 50868 
74 45089 

76 44785 
77 44786 
78 447Gl 
79 5041G 

80 50a28 

81 43084 
82 441120 
84 50020 
8~ 50010 
87 50011 
88 50012 
89 50037 
90 
91 BDU-1OL-25S 
D2 2003016 
9J 17434A 
95 9005110-5600 
100 50008 
101 50009 
102 70052 
103 50lS9 
123 504-05 
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79 - GREASE 
80 - SUll.ANT 
90 - 2OW-~ OIL 
102 - SEAL KIT 

70D55-S7 

DESCRIPTION 

PUCK, BRAI<E 
WASH~, -Ml10D X 7/1G X .O~O HT 
NUT, SLO D HEX 
PIN. COTlER 
PIN. BRAKE AClUATING 

KEY, HI-PRO 3/1& X 5/8 
SPACER 
DISC, BRAI<E 
BOLT, 1/4-20 X 2 
80L T. 1/4-20 X 1 W/NYlOK GR5 
DIFFERENTIAL ASSEMBLY 
GEAR. 12T DIFFERENTIAL 
GEAR. lOT PLANET DIFFERENTIAL 
SPACER, 01 FFERENTIAL 
SPACER. SHAFT 
DlffEftENTIAL END CAP 
BOLT, 3/8-24 X 4.5 G08 
NUT. HEX LOCK 3/8-24 G08 
SHAFT. DIF~ENTIAL 
GEAR, 60T DIFFERENTI AL 
WASHER. WAVE 
PIN. DOWEL 
\lEAR. REDUCTION 14T-~BT 
FINAL ORI'JE PINION ASSEMBLY 
\lEAR 38T 
GEAR 12T 
SHAFT. JACK 
a-RING 
WASHER, FL 5/810 X 1-1/4 X .05 
WASHER. FL 7/810 X 1-1/200 HT 
BOLT, HEX HO 5/1G-l a X 3-1/2 
HEX NUT 5/16-18 
TORX HEAD SCREW. 5/0S-18 
CAP SCREW. HEX 5/16-18 X 1 GR5 

80L T. SHOULDER 
ARM, FREEVrliEEL ACTUATlNG 
SEAL, OIL .G25 X 1.0 X .25 
GREASE (10 oz. lUBE) 

SEALANT 

80L T, HEX 5/16-18 X 1-3/4 GR 5 
BOLT, 5/16-18 X 4-1/2 GR 5 
SA[ PORT STRAIGHT flTl1N6 7/8 
SA[ PORT STRAIGHT flTl1N6 7/16 
HOSE. 6-1/2" LONG 
HOSE, 10-1~2" LONG 
SPIN-ON FI fER 

g9.8r.z 20W-50 OIL 
1 BDU-l0L-256 
1 RING. I'I1RE RETAINING 
I M1D BRACKET 
1 PW~ STRAIGHT THREAD 
1 OIL Tl1NG, 7/18-20 
1 OIL RTl1NG. 7/8-14 
1 SEAL KIT 
I WASHER 

2 a RING 
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